
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Report Version: FINAL DRAFT 

Date: October 2015 

Submitted by: 

 

Submitted to: 

 

Environmental Impact Assessment 

PROPOSED OLD HARBOUR PLANT RE-

POWERING PROJECT (190 MW), OLD 

HARBOUR BAY, ST. CATHERINE, JAMAICA 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
i 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

 

 

ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR 

PLANT RE-POWERING PROJECT (190 MW), OLD HARBOUR BAY, ST. 

CATHERINE, JAMAICA 

 

 

 

 

 

 

 

 

 

 

Submitted to: 
[...]
Figure 4-1 General layout of the proposed JPS 190MW Combined Cycle Power Regasification Plant 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
39 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

Figure 4-2 General Layout of the proposed 190 MW power plant with vegetation areas 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
40 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

 

Figure 4-3 Portland Bight Protected Area boundary 

  



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
41 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

4.3 PROJECT INFRASTRUCTURE 

4.3.1 Power Plant 

The new plant proposed herein will consist of one (1) power block of nominal 190MW combined cycle 

plant. The block’s configuration consists of 3 combustion turbine generators x 3 heat recovery steam 

generators (HRSGs) x1 steam turbine generator.  The combustion turbines will be dual fuel capable, 

however, the plant is designed for using natural gas fuel only.  Each gas turbine unit is a 40 MW class, 

the steam turbine is a 75 MW class, providing nominal 190 MW block size in the 3 x 3 x 1 combined 

cycle configuration with duct firing.  The exhaust gas from the gas turbine is led to the associated 

HRSG for generating the steam which in turn will be fed to a common steam turbine generator.  The 

HRSGs will be dual pressure, non-reheat type, with duct burners, in order to obtain optimum exhaust 

gas energy utilization based on thermo-economic considerations.  

The plant is designed for both base load and cycling duty (two shift operation) in order to be able to 

comply with all instructions from the system load dispatcher.  The plant will operate with a 98% average 

annual equivalent availability factor (EAF) for the life time of the plant. This reliability is based on the 

inherent reliability of the Original Equipment Manufacturer (OEM) turbine packages, the unique 

features of the OEM gas turbines that allow for optimum maintenance schedules, a robust balance of 

plant (BOP) design, all coupled with a competent operations and maintenance staff that will be 

provided. In addition, the company intends to enter into a long term service agreement (LTSA) with the 

OEM for scheduled maintenance on the gas turbines.  This will ensure that maintenance is done in 

accordance with OEM requirements, with genuine OEM parts and service, and in an expeditious 

manner.  

A metering system is used in order to measure net energy output from the plant, and to monitor and 

co-ordinate operation of the facility. The location of the metering system will be in a 138 kV substation 

control building, and potential transformers for the metering system will be located on the 138 kV side 

of each generator transformer feeders in the 138 kV switchyard to measure net electrical energy 

outputs.  

Continuous emissions monitoring (CEM) ports will be provided for the measurement of air emission 

levels in the exhaust stack of each HRSG.  

Plant effluents will be treated to comply with the effluent discharge limit criteria (National Resources 

Conservation Authority’s (NRCA) Jamaican National Trade Effluent Standards) and discharged to Old 

Harbour Bay through the existing cooling water discharge flume of the Old Harbour power plant. The 

Global Positioning System (GPS) location for the discharge point will be determined following the 

dispersion modelling exercise. The EIA will assess the suitability of the location for the discharge of 

plant liquid effluent.    

The plant will be designed to meet the regulatory standards and is designed for an operating life of at 

least 25 years.   



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
42 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

The design of the buildings will meet or exceed the requirements as established in the latest updates 

to the National Building Code and Caribbean Uniform Building Code.  The civil structures for the project 

will be designed to meet the seismic requirement for ground acceleration of 0.4 g with a 10% 

probability of occurrence over a 50 years period and withstand maximum hurricane intensity wind 

speeds of 67.0m/s (241 km/h). 

4.3.2 Fuel Supply 

Natural gas will be supplied by a third party and subject to a separate Environmental Impact 

Assessment (EIA). The fuel supply plan will entail the importation of Liquefied Natural Gas (LNG) from 

the United States which will be supplied to a Floating Storage and Regasification Unit (FSRU).  The 

FSRU would provide a level of storage and would convert the fuel into a gaseous form which would be 

piped to the JPS 190 MW facility either by terrestrial or marine pipeline, the determination of which 

will depend on the findings of the EIA. 

4.3.3 Water Supply 

4.3.3.1 Raw / Fire Water Storage Tank 

The onsite wells pump water to the Raw / Fire Water Storage Tank.  Sodium Hypochlorite is injected 

into the well water prior to entering this tank to minimize biological growth. The raw water for 

distribution to the plant is via an internal standpipe in the tank to the suction of the two (2) Raw Water 

Pumps.  A Fire water reserve is stored in the bottom portion of this tank below the standpipe level.  

Concentrate water from the Electrodeionization units (a part of the Demineralized water Treatment 

System) is also returned to the Raw / Fire Water Storage Tank as a clean water recycle stream.  Also 

taking suction from the standpipe are the two (2) Filter Backwash Pumps. 

After the raw water utility users (i.e. hose stations, pump seals, etc.) are supplied off the main raw 

water line, a 5-10 micron tubular filter is provided to remove any suspended solids in the raw water.  

This filter will be automatically backwashed periodically as solids build-up on the filter media as 

detected by a high differential pressure across the filters.  The low turbidity of the well water is 

indicative of a clean water stream and should result in fewer backwashes of these filters.   

Filtered raw water is supplied to the Demineralized Water System and Potable Water System for further 

treatment. 

4.3.3.2 Reverse Osmosis (R.O.) and Potable Water Systems 

The Demineralized Water Treatment System consists of two (2) parallel 100%, double pass, Reverse 

Osmosis Trains.  The Reverse Osmosis system is designed for up to 77% recovery.  Each train consists 

of a cartridge filter, high pressure pump, first pass membranes, interstage booster pump, second pass 

membranes, and Electrodeionization unit for polishing.  The resultant demineralized water is stored in 

a Demineralized Water Storage Tank.  Demineralized Water Pumps supply this water to the 

Condensate Tank as make-up to the boiler feedwater cycle.  

The projected demineralized water quality will meet G.E. specifications as described below: 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
43 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 pH 6.0-8.0 

 Specific conductance: 0.1 μS / cm 

 Chlorides: < 3 ppb 

 Total SiO2: < 10 ppb 

 Sodium < 3 ppb 

 Total organic carbon < 100 ppb 

The two (2) x 100 % treatment system has been designed for generating 1.1 m3 /h of chlorinated 

potable water. The potable water produced will meet the NSF 61 and WHO standards and will be used 

for drinking water, administrative building and safety showers. 

Filtered raw water is pumped to the Potable Water Treatment system which consists of two (2) 100% 

nanofiltration skids.  Each skid contains a 5 micron bag type filter, high pressure booster pump, and a 

single pass nanofiltration unit. As with the Reverse Osmosis system, sodium bisulfite is injected for de-

chlorination and also an antiscalant is injected to help maintaining the cleanliness of the nanofiltration 

system membranes.   

As the permeate flows to the Potable Water Storage tank, sodium hypochlorite is injected to maintain 

residual chlorine in the Potable Water Tank and distribution system.  Two (2) 100% Potable Water 

Distribution Pumps supply water at a consistent pressure to the distribution system feeding drinking 

water, building potable water users, and for emergency eyewash & showers.  The Potable Water 

Treatment system also has a dedicated Clean in Place skid for periodic cleaning of the nanofiltration 

membranes.  

Figure 4-4 illustrates the flow of all water and wastewater throughout the proposed plant. 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
44 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

Figure 4-4 Flow of water and wastewater throughout the proposed power plant 

To STG

To Condenser

To Offsite

Disposal

To Offsite

Disposal CLIENT: JPS

PROJECT: Old Harbour CCGT

PROJ. No: 180908

DOC: Water Flow Diagram Rev. B

EFFLUENT HOLDING

TANK 
(with acid/caustic pH 

adjustment system)

RAW / FIRE 
WATER 

STORAGE

WELLS

HRSG

(3 Units )

FIRE
WATER

SERVICE

WATER

HRSG 

BLOWDOWN
FLASH TANK

SEPTIC TANK / 

LEACH FIELD

SEAWATER 

INTAKE

EDIRO

SEAWATER 

RETURN CANAL

SERVICE 

WATER 
USERS

POTABLE 

WATER

POTABLE

WATER 
USERS

DEMIN

STORAGE 
TANK

PLANT 

AREA 

DRAINS

OIL /WATER 

SEPARATOR

FILTER

COMBUSTION 
TURBINES (3)

CT 

WATER 

WASH

CT WATER 

WASH DRAIN 
TANKS (3)



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
45 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

4.3.4 Wastewater Handling Systems 

Area drains in the HRSG, Gas Turbine, Condenser, and Steam Turbine areas will be directed to a 

common Power Generation Area Wastewater Pit.  From this pit two (2) vertical sump pumps will 

transfer the wastewater to an oil / water separator unit.  The accumulated oil will be removed 

periodically using a vacuum truck and transported off-site for disposal.  Clean water from the oil / 

water separator is pumped to the Effluent Holding Tank. 

The Effluent Holding Tank receives wastewater from the oil / water separator, concentrate from the 

two (2) Reverse Osmosis Trains (normally only one in service), filter backwash water from the tubular 

filters ahead of the Reverse Osmosis System and concentrate from the Potable Water Treatment 

Nanofilter trains (normally only one in service). 

The Effluent Holding Tank Pumps send the wastewater from the tank to the Seawater Return Canal to 

mix with the circulating water prior to discharge.  This wastewater is monitored for pH and the flow is 

measured.  Acid and caustic storage and metering pumps are provided to maintain the pH within the 

limits specified in the discharge permit. 

Wastewater from the HRSG blowdowns and sample panel drains are combined with seawater, flow 

through the Closed Cooling Water System heat exchangers and are discharged to the Seawater Return 

Canal.  Due to the low turbidity in the well water and the water, wastewater treatment systems do not 

generate any additional solids. The clarifier and its auxiliary equipment has been removed.  Based on 

the well water information, the total suspended solids (TSS) in the discharge will be below the limit of 

50 mg/L TSS. 

The combustion turbines have a water wash system used for both online and offline cleaning.  

Demineralized water is supplied to this system and mixed with a detergent and sprayed into the turbine 

during a cleaning cycle to help keep the internal surfaces clean.  During the online cleaning the water 

is evaporated.  During the offline cleaning the water, residual detergent, and suspended solids from 

deposits (combustion products) are drained to a drains tank adjacent to the combustion turbine.  The 

wastewater in this tank is drained out using a vacuum truck and hauled offsite for disposal.  

Sanitary waste will be collected and transferred to a septic tank that will be located at the northwest 

corner of the Plant. Depending on the findings of Final Geotechnical Study, if required a sanitary lift 

station will be installed at the point where the site topography does not allow for gravity flow of sanitary 

waste from plant users to the tank. A drain field (leach field) will be built next to the septic tank that 

will be designed and sized per site specific percolation tests and that will conform to local and/or 

governing agency regulations. 

Figure 4-5 illustrates the sewerage system. 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
46 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

Figure 4-5 Sewerage System drawing for proposed power plant 



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
47 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

4.3.5 Storm Water Drainage 

Figure 4-6 illustrates the storm water drainage for the proposed power plant site.



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
48 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

 

Figure 4-6 Storm water drainage drawing for proposed power plant site



ENVIRONMENTAL IMPACT ASSESSMENT FOR PROPOSED OLD HARBOUR PLANT RE-POWERING PROJECT 

(190 MW), OLD HARBOUR BAY, ST. CATHERINE, JAMAICA 
49 

 

 

SUBMITTED TO: NATIONAL ENVIRONMENT & PLANNING AGENCY 

SUBMITTED BY: CL ENVIRONMENTAL CO. LTD. 

4.3.6 Seawater Intake System 

Water for the circulating water system will be drawn from the ocean through the seawater intake 

structure. The circulating water system will provide cooling water for the once through condenser of 

the steam turbine and the auxiliary heat exchanger for the closed cooling water system. The intake 

structure will include the intake siphon, bar grills with trash rake cleaning, traveling screens, pump 

house forebay and provisions for stop logs to isolate intake chambers. The vertical circulating pumps 

and associated electrical facilities will be located indoors inside the pump house. 

The cooling water will be drawn through an intake structure. Three (3) x 50 % capacity streams 

consisting of removable coarse bar screens, stop gates, rotating self-cleaning band screens, and 

debris filters will be provided. The overall screening will be sized to suit the maximum allowable particle 

size of 6 mm in the cooling water system to protect the once-through condenser. As in Jamaica Public 

Services’ current design, the screen openings will be designed to allow maximum velocity or 0.76 m / 

s at average daily flow to protect marine life. The low water depth will be approximately three (3) m. A 

total flow of 68,410 m3 / h will be drawn through the intake structure. 

In order to meet the maximum allowable circulating water temperature rise of 2.2 °C, a portion of the 

ocean water (37,740 m3 / h) bypasses the condenser and auxiliary heat exchangers and will be mixed 